Ersatzteilliste Spare parts list 6721836153
Liste des piéces de rechange (2023/10) We

Spare parts list

G124 WS 20-32KW, SIT840, V2

D

-
(((«

6721904137.aa.RO

Buderus




2023/10 2 6721836153




[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten
zugelassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a qualified contractor,
following these instructions and in compliance with the applicable
regulations.

[fr] Instructions importantes pour installation/le montage

Linstallation/le montage doit étre effectué(e) par un spécialiste qualifié
pour les opérations concemnées et dans le respect de la présente
notice et des prescriptions applicables.

[bg] BaxHu yka3aHusl BbB Bpb3Ka C MHCTanaumsTa/MoHTaxa

WHcTanaumsta/MoHTaxbT Tpsibea 1a ce U3BbpLLBA OT SINLEH3VpaH
3a paBoTuTeE CreLmManicT B CbOTBETCTBIE C HACTOSILLIOTO
PBKOBOACTEO U C MPUIOCKUMUTE pasnopentu.

[cs] Duilezité pokyny k instalaci/montazi

Instalaci/montaz musi pfi dodrzeni pokyn( uvedenych v tomto navodu
a platnych predpist provést odborny pracovnik s pfisluSnym
opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen

linstallationen/monteringen skal foretages af en godkendt installatar
under overholdelse af denne vejledning og de geeldende forskrifter.

[el] ZnpavTikég uTrodEigEIg yia TNV eykaTdoTaon/cuvapuoAdynon
H eykatdoTaon/TotroBéTnon TTPETTEl VO avaTIOETAI OE EKTTAIDEUEVO
IO TIG GUYKEKPIPEVES EPYOTIEG TEXVIKO TIPOOWTTIKG E TAPNCN QUTWV
TWV 0dNYIWV KABWG KAl TwV OXETIKWY TTPOBIAYPOPWV.

[es] Indicaciones importantes para instalacion/montaje

La instalacion/el montaje debe realizarla personal especializado que
esté autorizado para realizar estos trabajos y que tenga en cuenta
estas instrucciones y la normativa vigente.

[et] Olulised juhised paigaldamiseks/montaaziks
Paigaldamist/montaazi tohib Iabi viia vaid selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[nI-BE] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend met
deze handleiding en de geldende voorschriften.

[fi] Tarkeitd asennus- ja kokoonpano-ohjeita

Naihin t6ihin hyvaksytyn ammattiasentajan pitda suorittaa asennus- ja
kokoonpanotyét voimassa olevien maaraysten mukaisesti.

[hu] Fontos tudnivalok az installalashoz/szereléshez

Atelepitést/szerelést egy, a munkalatokra felhatalmazott szakembernek
kell végeznie, jelen utasitas és az érvényes elirasok figyelembevétele
mellett.

[it] Avvertenze importanti per l'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza di queste istruzioni e delle
direttive vigenti.

[ka] 86083690m3560 80010010700 06LESMSE300LMZ0lL/BMBESg0bsNZ0l
0BLESESE0S/8MBESI0 9BLos 3obbmMngmeagls LyBnBamgdnlionzals cosd3dmmo
3350m0330301M0 3gMLimBagmnls 8ng, BmJBacon asbsfglinLs cos3000.

[It] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliavimo / montavimo darbus, laikydamiesi $ios instrukcijos
reikalavimy ir galiojanciy taisykliy, privalo atlikti Siems darbams jgalioti
specialistai.

[Iv] Svarigi noradijumi par iekartas uzstadiSanu / montazu
Uzstadisanu/montazu javeic atbilstoSajiem darbiem sertificétam
specialistam, ievérojot So instrukciju un spéka esoSos noteikumus.
[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet door een erkend installateur volgens de
geldende voorschriften worden uitgevoerd.

[no] Viktig informasjon om installasjon/montering

Installasjonen/monteringen skal giennomfares av autoriserte
installatgrer, og installasjonsanvisningen samt gjeldende forskrifter
skal fglges.

[pl] Wazne wskazowki dotyczace instalacji/montazu
Instalacje/montaz powinien wykonaé specjalista uprawniony do tego
typu prac z uwzglednieniem informacji podanych w niniejszej instrukcji
oraz aktualnie obowigzujgcych przepisow.

[pt] Indicagbes importantes relativas a instalagdo/montagem

Ainstalagdo/montagem deve ser efectuada por um técnico autorizado
para os trabalhos, respeitando este manual e as prescrigoes validas.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de catre un specialist autorizat
pentru lucrarile respective, respectandu-se prezentele instructiuni si
prescriptiile valabile.

[ru] BaxHble yka3aHusi O NOAKITHOYEHNUIO/MOHTaXy

IMoakrto4eHne/MoHTaX A0MKHbI BbINOMHATE TOMbKO CreumanmcTbl,
MMEOLLIME [IOMYCK K BbIMOMHEHWIO Takux paboT, npu cobnogeHnmn
TpebOoBaHMIA STOM UHCTPYKLMN U AENACTBYIOLLIMX HOPM W MpaBun.

[sk] Dolezité pokyny tykajuce sa inStalacie/montaze
Intalaciu/montaz musi vykonat odborny personal, ktory ma
opravnenie pre vykon tychto prac, pri¢om musi dodrziavat’ pokyny
uvedené v tomto navode a platné predpisy.

[sl] Pomembni napotki za namestitev/montazo

Intalacijo/montazo lahko izvede samo pooblascen strokovnjak ob
upostevanju teh navodil in veljavnih predpisov.

[sr] Vazna uputstva za ugradnju i montazu

Owu instalaciju/montaZzu moraju da obave stru¢na lica koja su
ovlas¢ena za obavljanje takvih radova u skladu sa ovim uputstvom i
vazecim propisima.

[sv] Viktiga anvisningar for installation/montering

Installationen/monteringen méste utforas av en behdrig och tekniskt
utbildad person enligt denna anvisning samt gallande foreskrifter.

[tr] Kurulum/Montaj ile ilgili Snemli uyarilar

Kurulum/montaj, bu galismalari yapmasina misaade edilen uzman
kisiler tarafindan igsbu kilavuz ve gegerli ydnetmelikler dikkate alinarak
yapilmaldir.

[uk] BaxknuBi BKasiBKu LLOAO YCTaHOBKU/MOHTaXy
BcTaHOBNEHHS/MOHTaX NOBWHHI BUKOHYBaTW dhaxisLy, LLO AOMNYLLEH
[0 BUKOHAHHSI TakvX po0iT, i3 4OTPUMaHHSIM LET IHCTPYKLUT Ta Ajtoumx
npunucise.

[zh] REFEHWEEIRR
LEANER TERRRAETIFT T A RHT,
ERRE T A G BIIUTIEMAIERER
aaaillfcus Al Aals claadis [ar]
Al il gl e s e cJanlly 4l 7 seme (anadie 8 (e genill/aS S o o g

35 el 0 3 pga s [fa]
&ls%‘,:‘-_\w 5 el IS ol e@lq)@ﬁg\dﬁd;ﬁhﬁg\% 5L gafCual
5 aladl ada sy ye ) s 4

[az] Quragdinima

Qurasdirima isinin yerina yetirilmasi salahiyyatli bir mitexassis
terefinden va miivafiq gaydalara uygun olaraq apariimalidir.

2023/10

6721836153




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

2 Gld 3Gld 4 Gld 5 Gld
G124X 9 kW [13/16 kW | 20/24 kW | 28/32 kW
G124XV 10 KW [13/16 KW | 20/24 kW
G124 WS 20/24 kW | 28/32 kW

8738890499.ab.RS-Kesselblock

1

Kesselblock
Boiler block
Corps de chauffe

G124 WS 20-32KW, SIT840, V2

2023/10

6721836153




Pos | Bezeichnung Bemerkungen
Description Remarks
Dénomination Remarques

AR R E2 AR
===
o |o N
Qe R
SARARARA
S8 e
[ORRCAECHIC]
1 |Kesselblock G124X/XV 4Gld Ersatz V2 8197 254 [ N |
1 |Kesselblock 5GId Ersatz V2 8197 256 | BN |
2 |Stiftschr. DIN939 M8x30 5,6 everp (4x) 8718 584 606 EEEE
3 | 6kt-Mutter DIN6923 M8 A3K (10x) everp 87185712670 EEEE
4 | Tauchhiilse R3/4"x100mm verp 5 446 065 HEEE Zubehor
5 |Dichtung D41,7x55x1,5 AFM 34 everp 8738807 916 | EEE Zubehor
6 |Blindstopfen G1 1/4 li Geschm Ausf everp 8718 584 327 HEEE

G124 WS 20-32KW, SIT840, V2

Kesselblock
Boiler block
Corps de chauffe

2023/10

6721836153




Ersatzteilliste

Spare parts list Liste des piéces de rechange

{
E 8738890500.aa.RS-Kesselblock-Anbauteile

Kesselblock-Anbauteile G124 WS 20-32KW, SIT840, V2

Boiler block attachement
2 Piéces jointes

2023/10 6 6721836153




Pos | Bezeichnung Bemerkungen
Description Remarks
Dénomination Remarques

HHEE
S13/§8
NN
[ORRCAECHIC]
1 |Dichtung D41,7x55x1,5 AFM 34 everp 8738 807 916 | EEE Zubehor
2 |Bodenschiene kpl 5078 130 HEEE
3 | Winkel 3x45/51x35 mit Schraube 5180 841 N EE
4 | Schraube 5x12A3K selbstfurchend(5x)everp 8718 584 336 HEEE
5 |Unterlegscheibe ISO 7089 A8,4 A3K (10x) 87185712690 N EE
6 |Schraube M8x16 (4x) everp 8718 584 325 HEEE
7 |Warmeschutz BDGR G124X4Gld 19x290x294 5078 304 [ N |
7 |Wéarmeschutz BDGR 19x290x384 everp 8718 584 343 LN |
8 |Abstandhalter D16x3,5 8lg everp 8718 584 326 HEEE
9 |Distanzbolzen M8x63,5 everp 8718 584 329 HEEE
10 |6kt-Mutter DIN6923 M8 A3K (10x) everp 87185712670 N EE
11 | Bkt-Mutter EN1661 M10 8,8 A3K (2x) everp 8718 584 324 N EE

12 | Schnappmutter 4,8-SNU2012 everp 8 718 585 254 HEEE

13 |Einlegeblende 22/4 G134 1000 094 6 [ N |

14 | Strosi 4Gld everp 6 303 566 7 [ N |

14 | Strosi 5GId everp 6 303 566 8 | BN |

15 |Reinigungsdeckel 4GId 5371976 [ N |

15 |Reinigungsdeckel 28/32kW everp 8718 584 335 | BN |

16 | Vorlauf Winkel Pressn everp 6790 069 5 HEEE

17 |Rucklauf Winkel Pressn everp 6790 048 8 HEEE

18 | T-Stiick 11/4"x1"x11/4" kpl 5584 365 N EE

19 |Dichtung D24x30,5x2 AFM34 (1x) everp 8718 585 269 N EE

20 |Dichtung D18x30x2 EPDM evep 8718 585 262 N EE

21 | Anschluss fiir Heizungsriicklauf R1" kompl 5354 990 HEEE

22 |Dichtung D27x38x2 DVGW-zugelassen everp 8718 584 801 HEEE

23 | Abgasiiberw.AW50 02 Komb nicht 3220 everp 8718 585 327 HEEE

24 |Montagematerial Abgastiberwachung AW50 ev 5493 868 H E RN
Mont-Mat Kesselblock Ersatz3 5078 806 HEEE
Kitt PK-W11 310ml Kartusche everp 8 718 584 604 HEEE

G124 WS 20-32KW, SIT840, V2

Kesselblock-Anbauteile
Boiler block attachement
Piéces jointes

2023/10

6721836153




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

6720905987.aa.RS-Verkleidung G124X

Verkleidung
Housing
Carénage

G124 WS 20-32KW, SIT840, V2

2023/10

6721836153




Pos

Bezeichnung
Description
Dénomination

Bemerkungen
Remarks
Remarques

o|ololn
===
o |o N
Qe R
A A AN
NI
[ORRCAECHIC]
1 |Vorderwand G124X everp 6302 920 2 HEEE
2 |Gerateschild Logano G124 everp 67902838 HEEE
3 | Seitenwand G124X everp 63029217 HEEE
4 |Kabelhalter (5x) everp 8718 584 331 HEEE
5 |Haube vorn G124X/G144 63035780 N EE
6 |Haube hi G124X everp 6302 922 4 HEEE
7 | Winkel 3x30 20x463 m. Réndelbolzen everp 8718 584 345 HEEE
8 |Ruckwand everp 6302922 1 HEEE
9 |Warmesch Kesselbl G124X/G144 4Gld everp 6303577 1 [ N |
9 |Warmeschutz Kesselblock 5GId everp 6303 577 2 | BN |
10 |Haltefeder (10x) everp 7 747 016 084 [ N |
11 |Mont-Mat Verkleidung Ersatz4 5078 804 n

G124 WS 20-32KW, SIT840, V2

Verkleidung
Housing
Carénage

2023/10

6721836153




Ersatzteilliste

Spare parts list Liste des piéces de rechange

6721904138.aa.RO

KesselanschluR-Set senkrecht G124 WS 20-32KW, SIT840, V2

Boiler connection vertical
5A Raccordement chaudiére vertical

2023/10 10 6721836153




Pos | Bezeichnung
Description
Dénomination

Bemerkungen
Remarks
Remarques

DDV |N
B
o |o N
IR
A A AN
R
0lolo|o
1 | Dichtung D27x38x2mm EPDM (5x) everp 87185719000 |m|m| m|m
3 | Vorlaufrohr KAS1 V2 everp 67902959 HEEE
5 |Rucklaufrohr KAS1 V2 everp 6790 296 0 HEEE
6 |T-Stiick 11/4"x1"x11/4" kpl 5584 365 A L]
7 |Verschlusskappe G1" everp 8718 585 244 HEEE
8 |Dichtung D18x30x2 EPDM evep 8718 585 262 A L]
9 | Dichtung D24x30,5x2 AFM34 (1x) everp 8718 585 269 A L]
10 |Verlangerung G1 KAS1+2 everp 6303 205 8 HEEE
G124 WS 20-32KW, SIT840, V2 Kesselanschlu-Set senkrecht
Boiler connection vertical
Raccordement chaudiére vertical 5A
11 6721836153

2023/10




Ersatzteilliste

Spare parts list Liste des piéces de rechange

6720905989.aa.RS-Kessel-Anschluss-Set waagerecht

KesselanschluB-Set waagerecht G124 WS 20-32KW, SIT840, V2

Boiler connection horizontal
5B Raccordement chaudiéere

2023/10 12 6721836153




Pos | Bezeichnung Bemerkungen
Description Remarks
Dénomination Remarques

AR R E2 AR
===
o |o N
Qe R
SARARARA
NI
[ORRCAECHIC]
1 | Dichtung D27x38x2mm EPDM (5x) everp 8718571900 0 N EE
2 |Einlegeteil G1 1/4"xG1 fur MFV kpl everp 8718 584 330 HEEE
3 |Winkel G1 1/4" fur MFV kpl everp 8718 584 347 N EE
4 |Verteiler MFV kpl everp 8718 584 339 HEEE
5 |Verlangerung kpl f KAS2 2/3GId 5 354 996 HEEE Zubehor
6 | Vorlaufrohr kpl f KAS2 everp 8718 584 341 HEEE
7 |Rucklaufrohr kpl f KAS2 everp 8718 584 328 HEEE
8 | T-Stiick 11/4"x1"x11/4" kpl 5584 365 N EE
9 | Verschlusskappe G1" everp 8718 585 244 HEEE

10 |Dichtung D18x30x2 EPDM evep 8718 585 262 N EE

11 | Dichtung D24x30,5x2 AFM34 (1x) everp 8718 585 269 N EE

12 |Verlangerung G1 KAS1+2 everp 6303 205 8 HEEE
Warmeschutz MFV everp 5594 706 HEEE
Warmeschutz Anschluss-Set 2 kpl everp 8718 584 344 HEEE

G124 WS 20-32KW, SIT840, V2

Kesselanschluf3-Set waagerecht
Boiler connection horizontal
Raccordement chaudiéere

5B

2023/10

13

6721836153




Ersatzteilliste

Spare parts list Liste des piéces de rechange

6720905990.aa.RS-Sicherheits- und Entleerungsset

Sicherheits- und Entleerungsset G124 WS 20-32KW, SIT840, V2
Safety group
6 Groupe de securite

202310 14 6721836153




Pos | Bezeichnung Bemerkungen
Description Remarks
Dénomination Remarques

AR R E2 AR
===
o |o N
Qe R
SARARARA
NI
[ORRCAECHIC]
1 | Dichtung D24x30,5x2 AFM34 (1x) everp 8718 585 269 N EE
2 |Anschlussrohr kpl fiir KSS 5584 638 HEEE
3 | Verteiler Sicherheits-Set everp 8718 584 340 HEEE
4 | Verschlusskappe G1" everp 8718 585 244 HEEE
5 |Dichtung D18x30x2 EPDM evep 8718 585 262 N EE
6 | Membr Sicherheitsv MS 1/2"Abblas 2,5bar 8037 024 0 HEEE Zubehor
7 |Manometer 2,5bar 63mm AE D3/8"U 81192030 H E RN Zubehor
7 |Mano geschl 2,5bar 63mm AE D 1/4"U 81192220 H E RN Zubehor
8 |Entlifter Autom m. Absperrvent 3/8 everp 8718 585 257 HEEE
9 |O-Ring 35x3 Set (5x) everp 8718575526 0 HEEE

10 |Doppelnippel G1"xG1" 89mm everp 63010913 HEEE

11 |Fill und Entleerungshahn G1xG3/4 everp 8718 585 245 HEEE

12 | Metallwellschlauch DN16 1000mm everp 8738 804 516 H EEE

13 |Kappenventil G3/4" everp 7 736 603 958 HEEE

14 |Reduzierstiick G1-G3/4 everp 8718 584 334 HEEE
Verlangerung G1 KAS1+2 everp 6303 205 8 HEEE
Verbindungsblech Rohrgr everp 63032059 HEEE
Anschlussrohr G3/4 MAG18L everp 6303 206 1 HEEE
Haltewinkel kpl MAG18Ltr everp 6 303 206 4 HEEE
Vorlaufrohr G1xG11/2 everp 6 303 206 6 HEEE
Warmeschutz KSS V2 everp 6790 091 2 HEEE

G124 WS 20-32KW, SIT840, V2

Sicherheits- und Entleerungsset
Safety group
Groupe de securite

2023/10

15

6721836153




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

Brennervarianten
Burner versions

N
N
N\
N W
R

N W

NN W
AW N
\
ALY W
VO
AN W
YW
W

N
N
A\

N \\
N \\\\\\\\\\\\\

6720906127.aa.RS-Brennervarianten

8A Variantes de brileur

2023/10

G124 WS 20-32KW, SIT840, V2

16

6721836153




Pos | Bezeichnung Bemerkungen
Description Remarks
Dénomination Remarques

AR R E2 AR
===
o |o N
Qe R
SARARARA
S8 e
[ORRCAECHIC]
1 |Gasbrenner 20/4 Sit V2 everp. 8718 580 622 | ]
1 |Gasbrenner 24/4 Sit V2 everp. 8718 580 623 u
1 |Gasbrenner 28/5 Sit V2 everp. 8718 580 624 u
1 |Gasbrenner 32/5 Sit V2 everp. 8718 580 625
Umstt AE124WS-24/32 Propan (G31) 63028393 [ ] Zubehor
Umstt AE124WS-28 Propan (G31) 6302 839 4 Zubehor
Umstt AE124WS-20/28 Fliissiggas (G30) 63028395 [ ] Zubehor
Umstt AE124WS-24/32 Fliissiggas (G30) 63028396 | ] ] Zubehor
G124 WS 20-32KW, SIT840, V2 Brennervarianten
Burner versions
Variantes de brdleur 8A
17 6721836153

2023/10




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

6720906128.aa.RS-Brennrost

8B

Brennrost
burner grate
grille de combustion

G124 WS 20-32KW, SIT840, V2

2023/10

18

6721836153




Pos | Bezeichnung
Description
Dénomination

Bemerkungen
Remarks
Remarques

o|ololn
===
o |o N
Qe R
A A AN
NI
[ORRCAECHIC]
1 |Brennrost 20+24/4 Sit V2 everp. 8718 580 630 [ N |
1 |Brennrost 28+32/5 Sit V2 everp. 8718 580 631
2 |Warmeschutz Gasbrenner L=5M Ersatz verp 5181 396 [ N | | |
3 |Luftleitblech AE124X 4GId "US" 7 000 046 4 n
3 |Luftleitblech 5 GId. everp. 8 718 584 466 [ N |
4 |Flachkopfschraube ST3,9x9,5 A3T (10x) 7 747 026 999 HEEE
5 |Dichtring 10x13,5x1,5 Cu everp 8718 584 813 H EEE
6 |Druckmessdiise G1/8" everp 8718 584 783 HEEE
7 |Dichtung D17x24x2 AFM34 (10x) 7 747 016 505 H E RN
8 |Dichtring 13x18x1,5 (5x) everp 8718 584 808 HEEE
G124 WS 20-32KW, SIT840, V2 Brennrost
burner grate
grille de combustion 8 B
19 6721836153

2023/10




Ersatzteilliste

Spare parts list Liste des piéces de rechange

6720906129.aa.RS-Gasarmatur SIT840 Sigma

Gasarmatur SIT840 Sigma G124 WS 20-32KW, SIT840, V2
Gas valve SIT840 Sigma

8C Bloc gaz SIT840 Sigma

2023/10 20 6721836153




Pos | Bezeichnung Bemerkungen
Description Remarks
Dénomination Remarques

AR R E2 AR
===
o |o N
Qe R
SARARARA
S8 e
[ORRCAECHIC]

1 |Gasanschlussrohr AE124WS 174Ig V2 everp 7 747 025 420 [ N |

1 |Gasanschlussrohr AE124WS 264Ig V2 everp 7 747 025 438 | BN |

2 |6kt-Mutter EN1661 M5 10 A3K Sperrverz ev 8718 584 465 N EE

3 |Dichtung D17x24x2 AFM34 (10x) 7 747 016 505 N EE

4 | Gasarmatur Sit 840 Sigma 3/4" afm34 kpl 8718 585 395 HEEE

5 |Adapter Startl SIT840 Sigma @0,22 everp 8 718 584 596 HEEE FG (G30,G31)

G124 WS 20-32KW, SIT840, V2 Gasarmatur SIT840 Sigma
Gas valve SIT840 Sigma
Bloc gaz SIT840 Sigma 8C
21 6721836153

2023/10




Ersatzteilliste
Spare parts list

Liste des piéces de rechange

Gasanschlussleitung

e Netz

Gasanschlussleitung
Kessel

Hauptgasdulsen
KesselgroRe Anzahl der Disen, Hauptgasdisen Durchmesser
Dichtungen in mm
Erdgas E | Flussiggas P | Flissiggas B/P
(G20) (G31) (G30)
20/4 3/3 2,30 1,50 1,45
24/4 3/3 2,45 1,65 1,55
28/5 4/4 2,30 1,55 1,45
32/5 4/4 2,45 1,65 1,55

6720906130.aa.RS-Disen

Disen
nozzle

8D Injecteur

G124 WS 20-32KW, SIT840, V2

2023/10

22

6721836153




Pos | Bezeichnung Bemerkungen
Description Remarks
Dénomination Remarques

AR R E2 AR

===

o |o N

Qe R

SARARARA

NI

[ORRCAECHIC]
1 |Hauptgasdise 1,45 Bohrung SW16 48lg ever 8718 584 168 u u FG(G30) 20/4,28/5
1 |Hauptgasdiise 1,50 Bohrung SW16 48lg 8718 584 349 [ ] FG(G31) 20/4
1 |Hauptgasd 1,55 Bohrung SW16 48lg everp 8718 584 350 | EE FG(G30) 24/4,32/5, (G31) 28/5
1 |Hauptgasd 1,65 Bohrung SW16 48lg everp 8718 584 462 | ] ] FG(G31) 24/4,32/5
1 |Hauptgasdiise 2,30 Bohrung SW16 48lg 8718 584 463 ] ] NG(G20) 20/4,28/5
1 |Hauptgasd 2,45 Bohrung SW16 48lg everp 8 718 584 464 u u NG(G20) 24/4,32/5
2 |Dichtring 13x18x1,5 (5x) everp 8718 584 808 HEEE
3 | Distanzstiick 2mm (4x) 63011222 HEEE
4 |Zundelektrode SD6,3 everp 63029123 H EEE
5 |Zindkabel AE/AEM everp 6 300 956 1 N EE
6 |Schraube DIN7500 CE M5x12 Torx (15x) 63010217 N EE
7 | Taktzind-Einrichtung E3713/5 S03 everp 6303 280 2 HEEE
8 |Flachkopfschraube ST3,9x9,5 A3T (10x) 7 747 026 999 HEEE
9 |Uberw-Elektrode m Kabel KD2,5 S6,3 everp 63029124 H EEE
10 |Zusatzausstattung Gasdruckwéchter Kombi 8718 580 183 HEEE

G124 WS 20-32KW, SIT840, V2

Disen
nozzle
Injecteur

8D

2023/10

23

6721836153




Ersatzteilliste

Spare parts list Liste des piéces de rechange

6720906131.aa.RS-Brennersteuerung G131W

Brennersteuerung G131W G124 WS 20-32KW, SIT840, V2
burner control G131W

8 E appareil de controle du brileur G131W

2023/10 24 6721836153




Pos | Bezeichnung
Description
Dénomination

Bemerkungen
Remarks
Remarques

o|ololn

===

o |o N

Qe R

A A AN

NI

[ORRCAECHIC]
1 |Brennersteuerung G131W everp 8718 585 429 HEEE
2 |Anschlussleitung Atm Gasbrenner 950 verp 5181482 HEEE
3 | Anschlussklemme 7-polig BR | griin everp 7 747 023 989 HEEE
4 | Gasf-Autom DKG-972-N-21 kpl V2 everp 8718 584 072 HEEE
5 |Gasf.-Automat DKG-972-N-21 V2 everp 8718 584 071 HEEE
6 |Kabelklemmplatte everp 8718 584 810 HEEE
7 |Sockel S 98 9-polig Nr 75300 everp 8718 584 802 HEEE
8 |Linsenschr DIN7985 M4x6 4 8 A3K (5x) eve 8718 584 598 N EE
9 |Zahnscheibe DIN6797 A4,3 A3K everp (5x) 8718 584 595 H EEE
10 |Anschlussleitung Taktztinder 800Ig everp 5181476 HEEE
11 | Zindleitung FZLK 1,00 03/43 850 everp 5493 163 H EEE
12 | Anschlussleitung SIT840 Sigma everp 6302672 4 HEEE
13 | Brennersteuerung G131W everp 8718 585 429 HEEE
16 | Aktuell kein Ersatzteil verfligbar 8 738 808 556 HEEE
17 | Aktuell kein Ersatzteil verfligbar 8 738 808 556 HEEE
18 |Kabeldurchfiihrung LGA/LOA everp 8718 584 809 HEEE
19 | Sockel fiir LGA/LOA everp 8718 584 785 HEEE

G124 WS 20-32KW, SIT840, V2

Brennersteuerung G131W
burner control G131W
appareil de contréle du brdleur G131W

8E

2023/10

25

6721836153




Ubersetzungsliste
List of translations

Liste des traductions

Pos | Description Denomination
1 Element of construction Groupe de construction
Boiler block assembled with 4 |CHAUD GAZ G124-24KW 4
1 -
section ELEM
Boiler block assembled with 5 |CORPS DE CHAUDIERE 5
1 -
section ELTS
2 Stud M8x30 5,6 (4x) Goujon fileté
3 Hexagon nut DIN6923 M8 A3K |Ecrou hexagonal DIN6923 M8
(10x) A3K (10x)
4 Sensor well R3/4"x100mm Doigt de gant 3/4x 100mm
Plug Gasket D41,7x55x1,5 .
5 AFM34 sp Joint D41,7x55x1,5 AFM 34
6 Plug blind- G1 1/4 i Bouchon G1 1/4 li
2 Element of construction Groupe de construction
Plug Gasket D41,7x55x1,5 .
1 AFM34 sp Joint D41,7x55x1,5 AFM 34
2 Ground rail back RAIL FIXATION
3 Angle 3x45/51x35 with Screw |EQUERRE 3X45/51X35
4 (Sscz(r)ew M5x12 A3K self-tapping Vis M5x12 A3K (5x)
5 Washer ISO 7089 A8,4 A3K Rondelle plate ISO 7089 A8,4
(10x) A3K (10x)
6 Screw M8x16 (4x) Vis M8x16 (4x)
7 Thermal insulation for head unit ISOL BRUL G124-4 ELEMT
4 sec.
7 Insulation BDGR 19x290x384 |ISOLATION BDGR
packed 19X290X384 PAC
8 Handle distance D16x3,5 8lg Entretoise
packed
9 Spacer M8x63,5 packed Boulon
10 Hexagon nut DIN6923 M8 A3K | Ecrou hexagonal DIN6923 M8
(10x) A3K (10x)
1 Nut hexagon EN1661 M10 8.8 |ECROU HEXAGONAL EN1661
A3K (2x) M10 8.8 A3K (2X)
12 |Nut snap 4,8-SNU2012 packed |Ecrou
Cache d'insertion G134
13 Insert G134 Gr22/4 sec. mod.22.4 élts
14 |Coll hood 4sect Anti refouleur 4 elm
14 |Coll hood 5sect Anti refouleur 5 elm
15 |Clean-out cover 4 section Trappe ramonage 4 sect
Cover cleaning 28/32kW .
15 packed trappe de visite
16 |Flow bracket R 1" 357 long EQ"UERRE CIRCUIT DEPART
R1" GA
17  |Return bracket R 1" 92 long EQ,,UERRE CIRCUIT RETOUR
R1" GA
nyqn " RACC T COMPLET
18 |Tee 11/4"x1"x11/4 11/4"%1"x11/4"
19 |Seal D24x30.5x2 AFMB4 (1X) | ;i 02430 5x2 AFM34 (1x)
packed
20 |Seal D18x30x2 EPDM packed |joint

2023/10

26

6721836153




Ubersetzungsliste
List of translations

Liste des traductions

Pos | Description Denomination
21 g?nnectlon for Heating return Race cire retour chauf 1"
22 |Seal D27x38x2 DVGW packed |20t D27x38x2mm C4400
Klinger SIL
23 Flue exhaust AW50 02Comb DISPOSITIF CONTROLE
not 3220 packed FUMEE AW50 SAUF 3220
2 Insta_llat|on material Flue gas Matériel de montage
monitor
Installation material boiler block |VISSERIE
Cartridge Kitt PK-W11 310ml Mastic cartouche PK-W11
Cartridge pa 310ml
4 Element of construction Groupe de construction
1 Front HABIL FACADE G124X
2 Badge Buderus Logano G124 |HABIL LOGO LOGANO G 124
3 Side panel Habil lat G124 x
4 Cable clip (5x) ATTACHE RAPIDE (5x)
5 Hood fr G124X/G144 HABIL AVANT G124 X
6 Hood rr G124X HABIL SUP AR G124
7 Angle 3x30 20x463 m Equerre
Réandelbolzen packed q
8 Rear panel HABIL AR
9 Heat insu boiler bl G124X/G144 |Isolation corps de chaud.
4sect G124X/G144 4
9 Heat insulation boiler bl 5sect |lIsolation corps de chaud. 5
10 |Insulation Clamp (10x) Ressorts de retenue d 0.8 (10x)
11 |Installation material MATERIEL MONTAGE HABIL
5A |Element of construction Groupe de construction
1 Seal D27x38x2mm EPDM (5x) |Joint D27x38x2mm EPDM (5x)
. Tube départ G1 1/4
3 Flow pipe G1 1/4 KAS1 V2 compl.KAS1 V2
5 Return pipe G1 1/4KAS1 V2 Tube retour G 1 1/4 compl.
wy qn " RACC T COMPLET
6 Tee 11/4"x1"x11/4 11/8"1"x11/4"
7 Cover G1" packed Capuchon G1"
8 |Seal D18x30x2 EPDM packed |joint
g |Seal D24x30,5x2 AFM34 (1x) | it Doax30,5x2 AFM34 (1x)
packed
10 |Extension G1 KAS1+2 Rallonge G1 KAS1+2
5B |Element of construction Groupe de construction
1 Seal D27x38x2mm EPDM (5x) |Joint D27x38x2mm EPDM (5x)
2 Insert G1 1/4"xG1 f MFV cpl Pisce diinsertion
packed
3 Angle G1 1/4" f MFV kpl packed|Equerre

2023/10

27

6721836153




Ubersetzungsliste
List of translations

Liste des traductions

Pos | Description Denomination
4 Splitter MFV cpl packed Distributeur
5 ExFenS|on kit for KAS 2 for Rallonge raccord 2-3 elts
boiler
6 Pipe lead cpl f KAS2 packed tube départ
7 Pipe return cpl f KAS2 packed |tube retour
nyqn " RACC T COMPLET
8 |Tee 11/4"x1"x11/4 114" "X 11/4"
9 Cover G1" packed Capuchon G1"
10 |Seal D18x30x2 EPDM packed |joint
19 |Seal D24x30,5x2 AFM34 (1) | it Do4x30,5x2 AFM34 (1x)
packed
12 |Extension G1 KAS1+2 Rallonge G1 KAS1+2
Thermal insulation for MFV ISOLATION 190mm MFV(>
190mm deep 08/1999) KAS2
Insulation connection-Set 2 kpl |KIT DE CONNEXION
packed ISOLATION 2 KPL EMBALLE
6 Element of construction Groupe de construction
1 |Seal D24x30,52 AFM34 (1x) | it D24x30,5%2 AFM34 (1x)
packed
2 Connecting pipe for boiler TUBUL RACC
3 Splitter security-set packed Distributeur
4 Cover G1" packed Capuchon G1"
5 Seal D18x30x2 EPDM packed |joint
6 Membrane safety valve MS for |SOUPAPE DE SECURITE
closed POUR KSS V1
7 Pressure gauge for closed Manometre pr install fermees
conn., 2.5 bar
8 Air_vent aL{'tomanc purging Pot de ventilateur 3/8"
system 3/8'
9 O-ring 35x3 Set (5x) Joint torique 35x3 Set (5x)
10 |Double nipple G1xG1 89 long |RALLONGE 1" LG 89 MM V2
1 Valve Fill and drain G1xG3/4 robinet remplissage et vidange
packed G1xG3/4
Tube flute steel DN16 1000mm |Flexible métallique DN16
12
packed 1000mm
13 |Valve w/ cap G3/4" sp Vanne de sécurité G3/4"
14  |Adaptor G1-G3/4 packed embout de réduction

Extension G1 KAS1+2

Rallonge G1 KAS1+2

Fastening angle for boiler

Equerre de fixation pour
chaudiére

Connecting pipe G3/4 MAG18L

Tube de raccordement G3/4
MAG18L

Angle bracket MAG18Ltr

Equerre de fixation cpl
MAG18Ltr

Flow pipe G1xG11/2

Tube départ G1xG11/2

Thermal insulation safety kit

Isolation kit de sécurité

2023/10

28

6721836153




Ubersetzungsliste
List of translations

Liste des traductions

Pos | Description Denomination
8A |Element of construction Groupe de construction
1 gas burner 20/4 Sit V2 brlleur gaz 20/4 Sit V2
1 gas burner 24/4 Sit V2 brlleur gaz 24/4 Sit V2
1 gas burner 28/5 Sit V2 braleur gaz 28/5 Sit V2
1 gas burner 32/5 Sit V2 braleur gaz 32/5 Sit V2
gas type conversion set Kit de transformation de gaz
124WS-24/32 (G31 124WS-24/32
gas type conversion set Kit de transformation de
AE124WS-28 (G31) gaz124WsS-28(G31
gas type conversion set Kit de transformation de gaz
124WS-20/28(G30) 124WS-20/28
gas type conversion set Kit de transformation de gaz
124WS-24/32(G30) 124WS-24/32
8B |Element of construction Groupe de construction
1 |burner grate 20+24/4 Sitv2 | 9ile de combustion 20+24/4
Sit V2
1 |burner grate 28+32/5 Sitv2 | J1ille de combustion 28+32/5
Sit V2
Thermal insulation Burner label
2 Isol rampe gaz rouleau 5m
5m long
3 air deflector plate 4 Gld. Chicane 4 Gld.
3 air deflector plate 5 Gld. chicane 5 Gld.
4 (F;%r)‘(')head screw ST3.9x9,5 A3T|\/is 2 tate plate ST3,9 (10x)
5 Washer 10x13,5x1,5 Cu Joint 10x13,5x1,5 Cu
6 Pressure tapping G1/8" Prise de pression G1/8"
7 Gasket D17x24x2 AFM34 (x10) | Joint D17x24x2 AFM34 (10x)
8  |Washer 13x18x1,5 (5x) Joint 13x18x1,5 (5x)
8C |Element of construction Groupe de construction
1 \C;;S conn pipe AE124WS 174lg Raccordement gaz 174lg. V2
1 gas connection 264 mm V2 Raccordement gaz 264 mm V2
2 Nut EN 1661 M5 10 A3K Ecrou EN 1661 M5 10 A3K
3 Gasket D17x24x2 AFM34 (x10) |Joint D17x24x2 AFM34 (10x)
4 gas valve Sit 840 Sigma 3/4" bloc gaz Sit 840 Sigma 3/4"
afm34 afm34
5 Adaptor Startlast SIT840 Sigma Raccord SIT840 Sigma D0,22
D0,22
8D |Element of construction Groupe de construction

Main gas orifice 1,45mm Drilled
hole

INJECTEUR 1,45

Main gas orifice 1,50mm Drilled
hole

INJECTEUR PROPANE 1,50

Main gas orifice 1,55mm Drilled
hole

INJECTEUR PROPANE D.1,55

nozzle 1,65mm

injecteur 1,65mm

2023/10

29

6721836153




Ubersetzungsliste
List of translations

Liste des traductions

Pos | Description Denomination
1 Main gas orifice 2,30mm Drilled INJECTEUR 2,30mm
hole
1 nozzle 2,45mm injecteur 2,45mm
2 Washer 13x18x1,5 (5x) Joint 13x18x1,5 (5x)
3 spacer 2mm (4x) piece d'écartement 2mm (4x)
4 ignition electrode SD6,3 Electrode d allumage SD6,3
5 Ignition cable AEM Cable allum G134
6 Screw DIN7500 M5x12 Torx VIS DIN7500 CE M5x12
(15x) COMBI TORX (15X)
. Transformateur allum.e3713
7 Igniter- E3713/5 S03 G124/G434 03
8 (F;%’;')head screw ST3,9x9,5 A3T s 4 tete plate ST3,9 (10x)
9 monitoring electrode KD2,5 électrode de contréle KD2,5
S6,3 S6,3
10 Optional equlpment Gas Pressostat gaz G124
governor Combi
8E |Element of construction Groupe de construction
appareil de contrdle du braleur
1 burner control G131W G131W
2 connecting lead 950mm Cable de raccordement 950mm
Borne de connexion 7- pbles
3 Connector 7-pole BR | green BR | vert
4 Burner control box DKG-972- |COFFRET DE SECURITE
N-21 cpl V2 DKG972-N-21 cpl V2
5 Burner control box DKG-972- |COFFRET SECU DKG972-
N-21, V2 N-21 V2
. ETRIER MAINTIEN CABLE
6 Cable terminal plate BRE/BDE
7 |SocketS 98 9-polig Nr75300 | 5.0 5 98 9-polig Nr 75300
packet
8 Pan-head screw DIN7985- Vis a téte bombée DIN7985-
M4x6-4.8-A3K (5x) M4x6-4.8-A3
9 Plate DIN6797 A4,3 A3K Rondelle plate DIN6797 A4,3
packed (5x) A3K (5x)
10 |Connecting cable for Timed | o110 2i1um 1800mm
ignition
Connecting cable for ignition . B
11 FZLK 1,00 Cable alim. electrode ionisation
12 |connecting lead SIT840 Sigma Cgble de raccordement SIT840
Sigma
appareil de contréle du braleur
13  |burner control G131W G131W
16 Cur!'ently no spare part Actuellement indisponible
available
17 Currently no spare part Actuellement indisponible
available
18 |Cable gland LGA/LOA Passe-cable pour LGA/LOA
19 Eg;e for LGALLOA company 541 E POUR BOITIER LGA

2023/10

30

6721836153




Geratetypen
Types of appliances

Types de chaudieres

2023/10

Gerat Land Bemerkungen
Appliance Country Remarks
Chaudiere Pays Remarques
G124-24 WS G20 6302 3553 DE,HR,UA
G124-28 WS G20 6302 355 4 DE,HR,UA
G124-32 WS G20 63023555 DE,HR,UA
G124-20 WS G20 6302 3552 DK,HR,UA
31 6721836153



Bosch Thermolechik G Buderus

D-35576 Wetzlar / Germany

2023/10 32 6721836153




